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MODEL NO. 4107R

ITEM PART NO. DESCRIPTION QTY NOTE
001 911103-4 Trapézfeju csavar M4x6 911103-   1
002 666071-3 POWER SUPPLY CORD 1.00-2-5.0   1
003 682503-2 #Kábelvédo 8-90*   1
004 687001-1 Kábel-feszültségmentesíto 6870   1
005 911128-8 Trapézfeju csavar M4x16 911128   2
006 183178-5 Kapcsolóház   1

INC. 12
007 911153-9 Trapézfeju csavar M4x28 911153   3
008 271207-7 Gomb 55 9401/9924DB   1
009 421224-9 Gumi porvédo sapka kapcsolóhoz   1
010 651018-0 Kapcsoló HPAHR2-3S 1805B, 9609   1
011 645117-8 Zajszuro kondenzátor   1
012 183178-5 Kapcsolóház   1

INC. 6
013 911213-7 Trapézfeju csavar M5x12 911213   8
014 325402-2 Tengely 4107B   1
015 254001-2 Ék 4 254001-2*   1
016 315769-6 Csapágyház 4107B   1
017 442033-3 Alátét 4107B   1
018 265835-8 Négylapú fejescsavar M8x30 265   1
019 925231-9 Hatlapú Állórész rögzito   csa   4
020 317317-7 Furészlaptartó   1
021 685700-9 Szivacsgumi lemez 6855700-9   1
022 343330-9 LEAD COVER   1
023 911106-8 Trapézfeju csavar M4x8 911106-   1
024 151874-3 Hajtómuház   1

INC. 26
025 211228-7 Golyóscsapágy 6202DDW*   1
026 263005-3 Gumi csapszeg 6 263005-3   1
027 421281-7 Vízzáró védogyuru 35,5 4107R   1
028 422016-9 Gumi tömítés 4107R   1
029 212101-4 Tugörgos csapágy 1210 212101-4   1
030 961057-5 Seeger-gyuru S-17 961057-5   1
031 221607-1 Fogaskerék 45 4107B   1
032 962157-4 Seeger-gyuru R-40 962157-4   1
033 211278-2 Golyóscsapágy 6203DDW 211278-2   1
034 925221-2 + HEX. BOLT  M5x16   4
035 421280-9 Vízzáró gyuru 36 4107B   1
036 224200-0 Belso illesztoperem 55 4107B   1
037 224286-4 Külso illesztoperem 55 4107B   1
038 251644-1 Hatlapú peremes csavar M8x20 5   1
039 241072-8 FAN 97   1
040 514505-9 Forgórész 220V 4107B   1

INC. 25,27,39-42
041 681623-9 Szigetelo alátét 9607/9NB/HB/G   1
042 211068-3 Golyóscsapágy   1
043 263002-9 Gumi csapszeg 4 263002-9   1
044 253794-8 Lapos Alátét 18 (253794-8) 6   1
045 524465-7 Állórész 220V 4107B   1
046 343259-9 #Légterelo lap 4107B   1
047 410920-4 Vízzáró burkolat (B) 4107R   1
048 911263-2 Trapézfeju csavar M5x40 911263   4
049 855933-2 NAME PLATE 4107R   1
050 953106-2 Csapszegecs 0-5 953106-2   2
051 152492-0 GRIP 36 COMPLETE   1
052 410919-9 Vízzáró burkolat (A) 4107R   1
053 163255-9 Szorító gyuru 120 4107R   1
054 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
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055 181044-0 Szénkefe CB-153 (CB-152)*   1
056 157745-2 MOTOR HOUSING   1

INC. 43
057 911207-2 PAN HEAD SCREW  M5x10   1
058 133014-5 Emelokar 98, komplett 5900BR/5   1

INC. 57
059 252003-2 Hatlapú anya M8-14 5900BR   1
060 253731-2 Lapos Alátét 8 253731-2   1
061 252105-4 Hatlapú biztosító anya 8-13 LS   1
064 251407-5 Süllyesztett feju csavar M8 41   1
065 164655-6 Alaplemez 4107B   1
066 911300-2 Trapézfeju csavar M5x75 2012   2
067 324206-9 Joint Thread M12   1
400 421835-0 PLUG  new   1
401 782212-4 SOCKET WRENCH   13   1
402 782017-2 WRENCH 22   1
403 412028-0 Vinil víztömlo 5x9x5000 mm 410   1
404 164350-8 Cso 4107B   1
406 323601-0 Tömlo-csavarkötés 4103DW   1
500 133018-7 WATER SUPPLY ASS'Y   1
902 819064-1 MAKITA címke   1



SERVICE DRAWING
PAGE 1

MODEL NO. 4107R


